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3589600l owol y3dmas ( 10 x 10 x 5.0 ) 3odGHm3cglols 399mygbgdoom
Concrete Pavers Test ( 10 x 10 x 5.0 ) Using VibroPress

398m30ls 3mbsigdgdo
Tets Data
Bodndol Gomgbinds 1 Laggero Bodwdol omdndo 83 100 /100 /50
Quantity of samples Size of test samples , mm
830m@aol 8gwgagdo
Test Results
608980l # 1 2
Sample
388Gl msono 5.3.2025 5.3.2025
Test Day
Bodygdol bbmgsbgds , wmy 08, 28,
Sample age , day
gbam(?rgob babaGdemogmds , o 111 105
Duration of test , sec
Bodgp8ol Bmdgdo , 88
Sample size , mm AB 100 / 100 100 /100
H 50 50
SodoPol foilys. i 1.250 1300
Concrete weight , kg
dmgmmmdomo Gmbs | 30/8
Density weight , kg/m? 391 .
8603930 wWaGHZ0MHm3s , 36
Load of destruction , kN Holh 31375
Lod®zoag 3mddze®y ; R, 333 51.07 49.02
Strength on compression , R, Mpa

slig36s 6@,01363_1355‘53@\701 LodBzoags R =50 8335
Conclusion l’]é?&k average stre}?gth R =50 MPa
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CUSTOMER : "da0ga0" DATE : 3/5/2025
CUSTOMER I MadMAsdmMmns RAPOR NO 1 #4[5.3.2025
ADRESS 1 i m&Abjze , d8300 Lemm3zn6L3gd0lL 4.6 STANDARD :
ADRESS 2 : RESERVE 1 :
BLOCK TYPE ! 4300376000 10 x 10 X 5.5 RESERVE 2
2 RESERVE 3
T.no |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY FORCE STRENGTH
’ mm mm mm g g/cm3 t1 2 day kN N/mm2
1 |so 80 50 1250 3.01 27.1.2025 5.3.2025 28+ 326.85 51.07
2 |so 80 50 1300 4.06 27.1.2025 5.3.2025 28+ 313.75 49.02
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 188
860 1504
720 112.8
480 75.2
D1 D2
/‘««wo‘z
240 7 37.6
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